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RADIO TEST REPORT

FCC 47 CFR PART 15 SUBPART E
INDUSTRY CANADA RSS-247

Test Standard FCC Part 15.407+
RSS-247 issue 2 and RSS-GEN issue 5
Brand name Safe Fleet
Product name BL-R8812BU1
Model No. BL-R8812BU1
Test Result Pass
Statements of Determination of compliance is based on the results of
Conformity the compliance measurement, not taking into account

measurement instrumentation uncertainty.

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were
given in ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this
report.

The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc.(Wugu Laboratory)

Approved by:

Kevin Tsai
Deputy Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Rev.(02)

1. Remove BW test plot for NII-2c, IEEE 802.11 ac, frequency@5610.
2. Revised test data in section 4.6.

This document cannot be reproduced except in full, without prior written approval of the Company. A& 5 & AN T B HZF 0] > Aol Ee -




CLSR=

Report No.: T200416C04-RP2 Rev.. 02

Table of contents

1. GENERAL INFORMATION ... ittt e e e et e e e e e e e e e ennnnr e n e e e e 4
1.1 EUT INFORMATION ...ttt snneenne 4
1.2 EUT CHANNEL INFORMATION ....uutiiiiiiiiiiiiiiiiiiiiiiiiiii bbb eebessesseesnnennne 5
1.3 ANTENNA INFORMATION ...ttt e e e e e e e e e e e e e e ennnnr e e e e e 6
1.4 MEASUREMENT UNCERTAINTY Lottt e e e e e e 6
1.5 FACILITIES AND TEST LOCATION ....euiiiiiiiiieti et 7
1.6 INSTRUMENT CALIBRATION . ...ttt e e e e e e e e e 7
1.7 SUPPORT AND EUT ACCESSORIES EQUIPMENT .....cooiiiiiii e 8
1.8 TEST METHODOLOGY AND APPLIED STANDARDS. ........oeiiiiiiiiii e 8
2. TEST SUMMARY ..ottt e et e e e et e e rnrn s 9
3. DESCRIPTION OF TEST MODES ... oottt e e e e eennnes 10
3.1 THE EUT CHANNEL NUMBER OF OPERATING CONDITION.......ccoiiiiiiiiiiiiiinieeeeccenne 10
3.2 THE WORST MODE OF MEASUREMENT ... 11
3.3 EUT DUTY CYCLE ..ottt e e e e et e ee et eeaeeeennnes 12
4. TEST RESULT .ottt e e ettt e e e e e et et een b e e e e e e e eennnen s 13
4.1 AC POWER LINE CONDUCTED EMISSION ......cooitiiiiiiiiiiiei e 13
4.2 26DB BANDWIDTH, 6DB BANDWIDTH AND OCCUPIED BANDWIDTH(99%) ............... 14
4.3 OUTPUT POWER MEASUREMENT ..ottt e e eennee s 46
4.4 POWER SPECTRAL DENSITY L.t e e 53
4.5 RADIATION BANDEDGE AND SPURIOUS EMISSION ......covviiiiiiiieeeeieeeni e 85
4.6 FREQUENCY ST ABILITY ottt e ettt e e e e e e eeaea s 212
APPENDIX-A TEST PHOTO ...ttt e et e et e e A-1

APPENDIX 1 - PHOTOGRAPHS OF EUT

This document cannot be reproduced except in full, without prior written approval of the Company. A& 5 & AN T B HZF 0] > Aol Ee -



SGS  crsr=

Report No.: T200416C04-RP2 Rev.. 02

Page: 4 /214

1. GENERAL INFORMATION
1.1EUT INFORMATION

Fleetmind Seon Solutions Inc

Applicant Unit 111 — 3B Burbidge Street, Coquitlam, BC, V3K 7B2 Canada
Shenzhen Bilian Electronic Co., Ltd.

Manufacturer 10-11/F,Building Al,Huagiang idea park,Guanguang
Rd,Guangming new district,Shenzhen,Guangdong,China.

Equipment BL-R8812BU1

Model No. BL-R8812BU1

Model Discrepancy N/A

Trade Name Safe Fleet

Received Date April 16, 2020

Date of Test

May 14 ~ 27, 2020

Power Operation

Power from power supply.

HW Version V1.0
SW Version v5.6.1.5 35370.20191022 COEX20180928-6a6a
EUT Serial # 26044-R8812BU1

Output Power(W)

Frequency Output

Band Mode Range Power
(MHz) (W)

IEEE 802.11a 5180 ~ 5240 | 0.0834

|EEE 802.11n HT 20 MHz | 5180 ~5240 | 0.0982

Ui |EEE 802.11n HT 40 MHz | 5190 ~5230 | 0.1010

IEEE 802.11ac VHT 80 MHz 5210 0.0274

IEEE 802.11a 5260 ~ 5320 | 0.0576

UNIL2a |EEE 802.11n HT 20 MHz | 5260 ~5320 | 0.0702

|EEE 802.11n HT 40 MHz | 5270~5310 | 0.1011

IEEE 802.11ac VHT 80 MHz 5290 0.0104

IEEE 802.11a 5500 ~ 5700 | 0.0901

|EEE 802.11n HT 20 MHz | 5500 ~5700 | 0.1016

U-Nil-2¢ |EEE 802.11n HT 40 MHz | 5510 ~5670 | 0.0957

IEEE 802.11ac VHT 80 MHz 5530 0.0148

IEEE 802.11a 5745 ~5825 | 0.0843

UNIL3 |EEE 802.11n HT 20 MHz | 5745~5825 | 0.0635

|EEE 802.11n HT 40 MHz | 5755~5795 | 0.0966

IEEE 802.11ac VHT 80 MHz 5775 0.0443

Remark: for more details, please refer to the User’s manual and Operation description of

the EUT.
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Frequency Range

UNII-1

IEEE 802.11a

5180 ~ 5240 MHz

IEEE 802.11n HT 20 MHz

5180 ~ 5240 MHz

IEEE 802.11n HT 40 MHz

5190 ~ 5230 MHz

IEEE 802.11ac VHT 80 MHz 5210 MHz
UNII-2a
IEEE 802.11a 5260 ~ 5320 MHz

IEEE 802.11n HT 20 MHz

5260 ~ 5320 MHz

IEEE 802.11n HT 40 MHz

5270 ~ 5310 MHz

IEEE 802.11ac VHT 80 MHz 5290 MHz
UNII-2¢c
IEEE 802.11a 5500 ~ 5700 MHz

IEEE 802.11n HT 20 MHz

5500 ~ 5700 MHz

IEEE 802.11n HT 40 MHz

5510 ~ 5670 MHz

IEEE 802.11ac VHT 80 MHz 5530 MHz
UNII-3
IEEE 802.11a 5745 ~ 5825 MHz

IEEE 802.11n HT 20 MHz

5745 ~ 5825 MHz

IEEE 802.11n HT 40 MHz

5755 ~ 5795 MHz

IEEE 802.11ac VHT 80 MHz

5775 MHz

51/214
Rev.: 02

1. IEEE 802.11a mode: OFDM

2. |EEE 802.11n HT 20 MHz mode: OFDM

3. IEEE 802.11n HT 40 MHz mode: OFDM

4. |EEE 802.11ac VHT 80 MHz mode: OFDM

Modulation Type

Remark:
Refer as ANSI C63.10: 2013 clause 5.6.1 Table 4 for test channels

Number of frequencies to be tested

Number of
frequencies

Frequency range in
which device operates

Location in frequency
range of operation

] 1 MHz or less 1 Middle
[] 1 MHz to 10 MHz 2 1 near top and 1 near bottom
X] More than 10 MHz 3 1 near top, 1 near middle, and 1 near bottom
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1.3ANTENNA INFORMATION
Antenna Type [ ] PIFA [ ] PCB [X] Dual Band Omni Antenna [ ] Coils

Antenna Gain Gain: 4 dBi

Antenna Connector RPSMA Male

1.AMEASUREMENT UNCERTAINTY

PARAMETER UNCERTAINTY
IAC Powerline Conducted Emission +/- 1.2575
Emission bandwidth, 20dB bandwidth +/- 0.0014
RF output power, conducted +/-1.14
Power density, conducted +/- 1.40
3M Semi Anechoic Chamber / 30M~200M +/-4.12
3M Semi Anechoic Chamber / 200M~1000M +/- 4.68
3M Semi Anechoic Chamber / 1G~8G +/- 5.18
3M Semi Anechoic Chamber / 8G~18G +/- 5.47
3M Semi Anechoic Chamber / 18G~26G +/- 3.81
3M Semi Anechoic Chamber / 26G~40G +/- 3.87

Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the

emissions test results be included in the report.
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1.5FACILITIES AND TEST LOCATION

All measurement facilities used to collect the measurement data are located at

No.11, Wugong 6th Rd., Wugu Dist., New Taipei City, Taiwan. (R.O.C.)
Test site Test Engineer Remark

Not applicable, because EUT doesn't
connect to AC Main Source direct.

AC Conduction Room -

Radiation

Jerry Chang

RF Conducted

Dally Hong

Remark: The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and

CISPR Publication 22.

1.6 INSTRUMENT CALIBRATION

3M 966 Chamber Test Site

Name of Equipment | Manufacturer Model Serial Number| Calibration Date | Calibration Due
Bilog Antenna Sunol Sciences JB3 A030105 07/26/2019 07/25/2020
Coaxial Cable HUBER SUHNER SlingFEL E X 20995 02/25/2020 02/24/2021
Coaxial Cable EMCI EMC105 |190914+25111 09/20/2019 09/19/2020

Digital T,\r/‘gre"ro'Hygro WISEWIND 1206 D07 01/15/2020 01/14/2021

double Ridged Guide ETC MCTD 1209 |DRH13M02003|  10/04/2019 10/03/2020
Horn Antenna

High Pass Filters |MICRO TRONICS| HPM13195 003 02/25/2020 02/24/2021
Horn Antenna ETS LINDGREN 3116 00026370 12/18/2019 12/17/2020
Loop Ant COM-POWER AL-130 121051 03/27/2020 03/26/2021
Pre-Amplifier EMEC EM330 060609 02/25/2020 02/24/2021
Pre-Amplifier HP 8449B 3008A00965 02/25/2020 02/24/2021
Pre-Amplifier MITEQ (e i ton? 98564 06/18/2019 06/17/2020
Signal Analyzer Agilent N9010A MY52220817 03/19/2020 03/18/2021
Antenna Tower CCS CC-A-1F N/A N.C.R N.C.R
Controller CCs CC-C-1F N/A N.C.R N.C.R
Turn Table CCs CC-T-1F N/A N.C.R N.C.R
Software €3 6.11-20180413
RF Conducted Test Site

Name of Equipment | Manufacturer Model Serial Number| Calibration Date | Calibration Due
Coaxial Cable Woken WC12 CCo01 06/28/2019 06/27/2020

EXA Signal Analyzer KEYSIGHT N9010B MY55460167 07/31/2019 07/30/2020
Power Meter Anritsu ML2487A | 6K00003260 05/22/2019 05/21/2020
Power Seneor Anritsu MA2490A 032910 05/22/2019 05/21/2020

Software N/A

Remark:

1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R. = No Calibration Required.
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1.7SUPPORT AND EUT ACCESSORIES EQUIPMENT

EUT Accessories Equipment
No. Equipment Brand Model Series No. FCC ID
N/A
Support Equipment
No. Equipment Brand Model Series No. FCC ID
1 NB(J) TOSHIBA| PT345T-00L002 N/A PD97260H
2 |DC Power Supplies |GW Instek SPS-3610 GPE880163 N/A
3 | DC Power Source | Agilent E3640A N/A N/A

1.8 TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 2, FCC Part 15.407, KDB 789033 D02, KDB 905462

D02, RSS-247 Issue 2 and RSS-GEN Issue 5.
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2. TEST SUMMARY

FCC IC
Standard Standard Sec. Chapter Test Item Result
Sec.
15.203 - 1.3 Antenna Requirement Pass
15.207 RSS-Gen(8.8) 4.1 AC Conducted Emission N/A
15.403(i) - 4.2 26dB Bandwidth Pass
15.407(e) RSS-247(6.2.4) 4.2 6dB Bandwidth Pass
15.403(i) RSS-Gen (6.7) 4.2 Occupied Bandwidth (99%) Pass
RSS-247(6.2.1.1)
RSS-247(6.2.2.1)
15.407(a) RSS-247(6.2.3.1) 4.3 Output Power Measurement Pass
RSS-247(6.2.4.1)
RSS-247(6.2.1.1)
RSS-247(6.2.2.1) .
15.407(a) RSS-247(6.2.3.1) 4.4 Power Spectral Density Pass
RSS-247(6.2.4.1)
RSS-247(6.2.1.2)
RSS-247(6.2.2.2) .
15.407(b) RSS-247(6.2.3.2) 4.5 Radiation Band Edge Pass
RSS-247(6.2.4.2)
RSS-247(6.2.1.2)
RSS-247(6.2.2.2) . : -
15.407(b) RSS-247(6.2.3.2) 4.5 Radiation Spurious Emission Pass
RSS-247(6.2.4.2)
15.407(g) RSS-Gen(6.11) 4.6 Frequency Stability Pass
15.407(h) - 4.7 Dynamic Frequency Selection Pass

This document cannot be reproduced except in full, without prior written approval of the Company. A& 5 & AN T B HZF 0] > Aol Ee -
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3. DESCRIPTION OF TEST MODES
3.1 THE EUT CHANNEL NUMBER OF OPERATING CONDITION

1. IEEE 802.11a mode: 6Mbps
Operation mode 2. IEEE 802.11n HT 20 MHz mode: MCS8
P 3. IEEE 802.11n HT 40 MHz mode: MCS8
4. |[EEE 802.11ac VHT 80 MHz mode: MCS8
Mode Frequt(a'\r/lchi)Range
IEEE 802.11a 5180, 5220, 5240
UNILL IEEE 802.11n HT 20 MHz 5180, 5220, 5240
IEEE 802.11n HT 40 MHz 5190, 5230
IEEE 802.11ac VHT 80 MHz 5210
IEEE 802.11a 5260, 5280, 5320
UNIl28 IEEE 802.11n HT 20 MHz 5260, 5280, 5320
] IEEE 802.11n HT 40 MHz 5270, 5310
Operating Frequency IEEE 802.11ac VHT 80 MHz 5290
IEEE 802.11a 5500, 5580, 5700
UNIlL26 IEEE 802.11n HT 20 MHz 5500, 5580, 5700
IEEE 802.11n HT 40 MHz 5510, 5550, 5670
IEEE 802.11ac VHT 80 MHz 5530
IEEE 802.11a 5745, 5785, 5825
UANIIL3 IEEE 802.11n HT 20 MHz 5745, 5785, 5825
IEEE 802.11n HT 40 MHz 5755, 5795
IEEE 802.11ac VHT 80 MHz 5775
Remark:
1. EUT pre-scanned data rate of output power for each mode, the worst data rate were recorded in this
report.

2. The mode IEEE 802.11ac VHT20 and VHT40 are only different in control messages with IEEE 802.11n
20 MHz and HT40, and have same power setting. Therefore, the highest power(IEEE 802.11n 20 MHz and
HT40) were test conducted and radiated measurement and recorded in this report.

3. For Canada the EUT Frequency Range 5600~5650MHz will be disabled.
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3.2THE WORST MODE OF MEASUREMENT

Radiated Emission Measurement Above 1G

Test Condition Radiated Emission Above 1G
Power supply Mode [Mode 1: EUT power by Power supply
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

[ ] Placed in fixed position.

X Placed in fixed position at X-Plane (E2-Plane)
[ ] Placed in fixed position at Y-Plane (E1-Plane)
[ ] Placed in fixed position at Z-Plane (H-Plane)

Worst Position

Radiated Emission Measurement Below 1G
Test Condition Radiated Emission Below 1G
Power supply Mode(Mode 1: EUT power by Power supply
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:

1. The worst mode was record in this test report.

2. EUT pre-scanned in three axis ,X,Y, Z and two polarity, for radiated measurement. The
worst case(X-Plane) were recorded in this report
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Duty Cycle

Configuration

Duty Cycle (%)

Duty Factor (dB)
=10*log (1/Duty Cycle)

1T (kHz) VBW setting (kHz)

802.11a

100.00

0.00

N/A 0.01

802.11n HT20

100.00

0.00

N/A 0.01

802.11n HT40

100.00

0.00

N/A 0.01

802.11ac VHT80

100.00

0.00

N/A 0.01

802.11a

802.11n HT20

1 Specium

ScaleDiv 10 dB

#Video BW 8.0 MHz

FUNCTION FUNCTION WIDTH

]

Swaep 10.00 ms (1001 pts)

FUNCTION VALUE

My 14,
44748 A

Ref Level 20.00 dBm

#Video BW 3.0 MHz Span 0 Hz

Swaep 10,00 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION WALUE

802.11ac VHT80

ScaleDiv 10 dB

Ref Level 20.00 dBm

#Video BW 8.0 MHz

¥ FUNCTION
-T8.03 g

FUNCTION WIDTH

Swasp 10.00 ms (1001 pts)

FUNCTION VALUE MODE TRC SCL

Ref Level 20.00 dBm

#Wideo BW 8.0 MHZ

Span 0 K
Swaap 10,00 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION WVALUE
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4. TEST RESULT

4.1 AC POWER LINE CONDUCTED EMISSION

4.1.1 Test Limit
According to §15.207(a) and RSS-GEN section 8.8,

Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.15to0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
51to0 30 60 50

* Decreases with the logarithm of the frequency.
41.2 Test Procedure
Test method Refer as ANSI C63.10: 2013 clause 6.2,

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

EUT connected to the line impedance stabilization network (LISN)

Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and
average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

5. Recorded Line for Neutral and Line.
4.1.3 Test Setup

Vertical reference ground plane

ﬁ EMI receiver
| ]
—[ 80cm
o
¥

4.1.4 Test Result

LISN Horizontal reference ground

plane

Not applicable, because EUT doesn’t connect to AC Main Source direct.
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4.226dB BANDWIDTH, 6dB BANDWIDTH AND OCCUPIED
BANDWIDTH(99%)

4.2.1 Test Limit

26 dB Bandwidth : For reporting purposes only.

6 dB Bandwidth : Least 500kHz.

Occupied Bandwidth(99%) : For reporting purposes only.

4.2.2 Test Procedure
26dB

1. This measurement setting are specified in section D of KDB 789033 D02 General
UNII Test Procedures New Rules v02r01.

2. Set RBW: approximately 1% of the emission bandwidth.
3. Set the VBW>RBW.

4. Detoctor = Peak.

5. Trace mode = max hold.

6. Measure the maximum width of the emission that is 26dB down from the peak of
the emission. Compare this with the RBW setting of the analyser. Readjust RBW
and repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

6dB

1. This measurement setting are specified in section D of KDB 789033 D02 General
UNII Test Procedures New Rules v02r01.

2. Set RBW = 100 kHz.

3. Set the video bandwidth (VBW) = 3 x RBW.
4. Detoctor = Peak.

5. Trace mode = max hold.

6. Sweep = auto couple.

7. Allow the trace to stabilize.

8. Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 6 dB relative to the maximum level measured in
the fundamental emission.
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1. This measurement setting are specified in section D of KDB 789033 D02 General

UNII Test Procedures New Rules v02r01.
2. Set center frequency to the nominal EUT channel center frequency.
3. Set span = 1.5 times to 5.0 times the OBW.

4. Set RBW =1 % to 5% of the OBW.

5. Set VBW = 3 xRBW

4.2.3 Test Setup

EUT

Spectrum
Analyzer
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4.2.4 Test Result
UNII-1 5150-5250 MHz
Test mode: IEEE 802.11a mode
Chain O Chain 1 Chain 0 Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5180 16.589 16.640 20.69 27.45
Mid 5220 16.851 16.712 29.44 27.95
High 5240 16.792 16.839 27.36 29.98
Test mode: IEEE 802.11n HT20 mode
Chain 0 Chain 1 Chain O Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MH2z) (MHz) (MHz) (MHz)
Low 5180 17.902 17.726 29.19 28.13
Mid 5220 17.996 17.746 29.71 26.03
High 5240 17.864 17.699 27.05 24.63
Test mode: IEEE 802.11n HT40 mode
Chain 0 Chain 1 Chain O Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MH2) (MHz) (MHz) (MHz)
Low 5190 36.648 36.394 49.67 48.93
High 5230 36.695 36.434 49.55 49,91
Test mode: IEEE 802.11ac VHT80 mode
Chain 0 Chain 1 Chain O Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MH2) (MHz) (MHz) (MHz)
Low 5210 76.018 75.561 99.82 97.60
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UNII-2a 5250-5350 MHz
Test mode: IEEE 802.11a mode

Chain 0 Chain 1 Chain 0 Chain 1

Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5260 16.768 16.808 25.43 28.08
Mid 5280 16.515 16.468 25.12 26.88
High 5320 16.754 16.757 27.76 27.71

Test mode: IEEE 802.11n HT20 mode

Chain O Chain 1 Chain 0 Chain 1

Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MH2z) (MHz) (MHz) (MHz)
Low 5260 17.801 17.772 26.10 28.32
Mid 5280 17.658 17.629 23.83 28.26
High 5320 17.875 17.701 29.45 20.84

Test mode: IEEE 802.11n HT40 mode

Chain O Chain 1 Chain 0 Chain 1

Channel [Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5270 36.384 36.472 48.88 49.10
High 5310 36.450 36.373 48.65 49.13

Test mode: IEEE 802.11ac VHT80 mode

Chain O Chain 1 Chain 0 Chain 1

Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5290 75.934 75.537 98.85 96.16
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UNII-2¢c 5475-5725 MHz
Test mode: IEEE 802.11a mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5500 17.300 16.816 29.97 28.35
Mid 5580 17.062 16.742 29.65 26.38
High 5700 16.818 16.721 27.16 29.45
Test mode: IEEE 802.11n HT20 mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5500 18.348 17.823 29.97 28.16
Mid 5580 18.260 17.657 30.00 22.41
High 5700 18.018 17.772 30.00 28.69
Test mode: IEEE 802.11n HT40 mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5510 36.806 36.345 50.00 49.43
Mid 5550 36.781 36.366 50.00 49.30
High 5670 36.636 36.258 49.51 46.04
Test mode: IEEE 802.11ac VHT80 mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW(99%) OBW(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5530 76.628 75.764 100.00 99.49
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UNII-3 5725-5825MHz
Test mode: IEEE 802.11a mode

Chain 0 Chain 1 Chain 0 Chain 1

Channel [Frequency (MHz) OBW(99%) OBW(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5745 16.566 16.459 16.52 16.43
Mid 5785 16.563 16.456 16.54 16.47
High 5825 16.545 16.467 16.52 16.45

Test mode: IEEE 802.11n HT20 mode

Chain 0 Chain 1 Chain 0 Chain 1

Channel [Frequency (MHz) OBW(99%) OBW(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5745 17.672 17.598 17.74 17.64
Mid 5785 17.655 17.608 17.70 17.63
High 5825 17.650 17.615 17.68 17.64

Test mode: IEEE 802.11n HT40 mode

Chain 0 Chain 1 Chain 0 Chain 1

Channel [Frequency (MHz) OBW(99%) OBW/(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5755 36.295 36.154 36.56 36.48
High 5795 36.300 36.186 36.51 36.49

Test mode: IEEE 802.11ac VHT80 mode

Chain O Chain 1 Chain O Chain 1

Channel |Frequency (MHz) OBW(99%) OBW/(99%) 6dB BW 6dB BW
(MHz) (MH2z) (MHz) (MHz)
Low 5775 75.778 75.458 76.46 75.81
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Test Data (26dB BANDWIDTH and 99% OBW)

UNII-1 IEEE 802.11a mode- chain 0
Low CH Mid CH

g occupied +
Thg:Fisa Run g 5160000000 Gz KEYSIGHT it & a2
i 1010

Rt Lyl Offset 10.50 dB P Ref Ll Offset 10.50 dB
Scale/Div 10.0 48 Ref Vibue 40.00 dBem Rt Vishue 40.00 dBm

Wifideo BW 680,00 kHz ) Gl ) Wifiden BW 910,00 kHz

g Transrit Freq Eror
08 Bandwidin xdB Bendwidn

) ) v sRHca?

Galg ol
OF Gain Low  Radio

5
ScaleDiv 10.0 48 R Value 40.00 dBm
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UNII-1 IEEE 802.11n HT20 mode- chain 0

Low CH

Mid CH

Atten 30 4B
Freamg O

ScaleiDiv 10.0 dB

#ides BW S10.00 kHz

Transmit Freq Emor
48 Bandwicn

Rt Lyl Offsed 10.50 dB
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Transit Freq Emor
X 0B Bandwicn

2

Reef L Offsed 10.50 0B
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UNII-1 IEEE 802.11n HT40 mode- chain O

Low CH High CH

g occupied +
Thg:Fisa Run i 5190000000 Gz KEYSIGHT it & a2
i 1010

Rt Lyl Offset 10.50 dB P Ref Ll Offset 10.50 dB
Scale/Div 10.0 48 Ref Vibue 40.00 dBem Rt Vishue 40.00 dBm

HVides BW 1.5000 MHz ) 0 GHz ) HVides BW 1.5000 MHz
01
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08 Bandwidin xdB Bendwidn
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UNII-1 IEEE 802.11ac VHT80 mode- chain O
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e
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UNII-2a IEEE 802.11n HT20 mode- chain O
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UNII-2a IEEE 802.11n HT40 mode- chain O
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Test Data (26dB BANDWIDTH and 99% OBW)

UNII-2c IEEE 802.11a mode- chain O
Low CH Mid CH

g occupied +
Thg:Fisa Run g 5 00000000 Gz KEYSIGHT it & a2
i 1010

Rt Lyl Offset 10.50 dB P Ref Ll Offset 10.50 dB
Scale/Div 10.0 48 Ref Vibue 40.00 dBem v 10.0 d8 Rt Vishue 40.00 dBm

HVides BW 1.0000 MHz ) Gl Wifiden BW 910,00 kHz

14.1 dBm

g Transrit Freq Eror
08 Bandwidin xdB Bendwidn

elHERT i | el N

5
ScaleDiv 10.0 48 R Value 40.00 dBm

#Video BW 910.00 kHz
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UNII-2¢c IEEE 802.11n HT20 mode- chain O
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UNII-2c IEEE 802.11n HT40 mode- chain 0
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UNII-2c IEEE 802.11ac VHT80 mode-chain O
Low CH

Rt Lyl Offset 10.50 dB
Rt Vishue 40.00 dBm

#Vides BW 1.0000 MHz
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UNII-3 IEEE 802.11a mode-chain O

Low CH

Mid CH

Otcupied
Ty Free Run

Rt Lyl Offset 10.50 dB
Scale/Div 10.0 48 Ref Vibue 40.00 dBem

#Video BW 300.00 kHz

‘x 0B Bandwidh

nel?

Otcupied +
KEYSIGHT lnput ¥ gt 2

785 GHz
BW 100,00 kHz

Transrit Freq Eror
xdB Bendwidn

nel?

Rt Lyl Offset 10.50 dB
Rt Vishue 40.00 dBm

Galg ol
OF Gain Low  Radio

5
ScaleDiv 10.0 48 R Value 40.00 dBm

This document cannot be reproduced except in full, without prior written approval of the Company. A& 5 & AN T B HZF 0] > Aol Ee -




Page: 31 /214
Report No.: T200416C04-RP2 Rev.. 02

UNII-3 IEEE 802.11n HT20 mode- chain 0
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UNII-3 IEEE 802.11n HT40 mode- chain O
Low CH High CH

g occupied +
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Test Data (26dB BANDWIDTH and 99% OBW)

UNII-1 IEEE 802.11a mode- chain 1
Low CH Mid CH

g occupied +
Thg:Fisa Run g 5160000000 Gz KEYSIGHT it & a2
i 1010

Rt Lyl Offset 10.50 dB P Ref Ll Offset 10.50 dB
Scale/Div 10.0 48 Ref Vibue 40.00 dBem Rt Vishue 40.00 dBm

Wifiden BW 910,00 kHz

g Transrit Freq Eror
08 Bandwidin xdB Bendwidn

) 7] v sRHca?

ScaleDiv 10.0 48
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This document cannot be reproduced except in full, without prior written approval of the Company. A& 5 & AN T B HZF 0] > Aol Ee -



p
-p)
7]
I
I
I

Page: 34 /214
Report No.: T200416C04-RP2 Rev.. 02

UNII-1 IEEE 802.11n HT20 mode- chain 1
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Test Data (26dB BANDWIDTH and 99% OBW)
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UNII-2a IEEE 802.11n HT20 mode- chain 1
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UNII-2a IEEE 802.11n HT40 mode- chain 1
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Test Data (26dB BANDWIDTH and 99% OBW)

UNII-2c IEEE 802.11a mode- chain 1
Low CH Mid CH

g occupied +
Thg:Fisa Run g 5 00000000 Gz KEYSIGHT it & a2
i 1010

Rt Lyl Offset 10.50 dB P Ref Ll Offset 10.50 dB
Scale/Div 10.0 48 Ref Vibue 40.00 dBem Rt Vishue 40.00 dBm
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5
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UNII-2¢c IEEE 802.11n HT20 mode- chain 1
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4.30UTPUT POWER MEASUREMENT

4.3.1 TestLimit

According to 815.407 (a)(1), 15.407(a)(2) and 15.407(a)(3), and RSS-247 section
6.2.1.1, section 6.2.2.1, section 6.2.3.1 and section 6.2.4.1

FCC:

UNII-1 :

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250 mW (24 dBm), whichever
power is less. B is the 99% emission bandwidth in megahertz, provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

UNII-2a and 2c:

the maximum conducted output power over the frequency bands of operation shall not
exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission
bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. and The maximum e.i.r.p. shall not exceed 1.0
W or 17 + 10 Log10 B, dBm, whichever power is less. B is the 99% emission bandwidth
in MHz. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

UNII-3:

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.
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IC:
UNII-1 :

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or
1.76 + 10 log10B, dBm, whichever is less. Devices shall implement transmitter power
control (TPC) in order to have the capability to operate at least 3 dB below the maximum
permitted e.i.r.p. of 30 mW.

For other devices, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log10B,
dBm, whichever power is less. B is the 99% emission bandwidth in megahertz. The
e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0 MHz band.

UNII-2a and 2c:

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or
1.76 + 10 log10B, dBm, whichever is less. Devices shall implement TPC in order to have
the capability to operate at least 3 dB below the maximum permitted e.i.r.p. of 30 mW.

Devices, other than devices installed in vehicles, shall comply with the following:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B,
dBm, whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0
MHz band;

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less.
B is the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p.
greater than 500 mW shall implement TPC in order to have the capability to operate at
least 6 dB below the maximum permitted e.i.r.p. of 1 W.

UNII-2¢ (5470-5600 MHz and 5650-5725 MHz)

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B,
dBm, whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0
MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less.
B is the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p.
greater than 500 mW shall implement TPC in order to have the capability to operate at
least 6 dB below the maximum permitted e.i.r.p. of 1 W.

UNII-3:

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.
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X] Antenna not exceed 6 dBi : 24dBm
UNII-1 Limit [ ] Antenna with DG greater than 6 dBi :
[Limit = 24 — (DG — 6)]

X] Antenna not exceed 6 dBi : 24dBm
UNII-2a/2c¢ Limit [ ] Antenna with DG greater than 6 dBi :
[Limit = 24 — (DG — 6)]

X] Antenna not exceed 6 dBi : 30dBm
UNII-3 Limit [ ] Antenna with DG greater than 6 dBi :
[Limit = 30 — (DG — 6)]

4.3.2 Test Procedure

Test method Refer as KDB 789033 D02, Section E.3.b for BW 20MHz and 40MHz, E.2.b
for BW 80MHz.

1. The EUT RF output connected to the power meter or spectrum by RF cable.
2. Setting maximum power transmit of EUT.

3. The path loss was compensated to the results for each measurement.

4. Measure and record the result of Average output power. in the test report.

4.3.3 Test Setup
For BW 20MHz and 40MHz

EUT Fower Meter

For BW 80MHz

EUT Spectrum
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4.3.4 Test Result
Conducted output power :
UNII-1
EIRP AV EIRP AV
. Freq. Power Set AV Power (dBm) | AV Total Total |AY TORI rora oG | Limit | EIRP
Config CH Power Power . Limit
(MHz) . . . . (dBm) Power W) Power | (dBi) | (dBm) (dBm)
Chain 0 | Chain 1 | Chain 0 | Chain 1 (dBm) W)
36 | 5180 63 63 17.14 | 15.00 | 19.21 | 23.21 |0.0834 |0.2094
IEEE
802.11a
Data rate: 44 | 5220 60 60 16.44 | 14.36 | 18.53 | 22.53 |0.0713]0.1792
6Mbps
48 | 5240 60 60 16.82 | 14.46 | 18.81 | 22.81 |0.0760 |0.1909
IEEE 36 | 5180 63 63 17.32 | 16.46 | 19.92 | 23.92 |0.0982 |0.2467
802.11n
HT20 44 | 5220 63 63 17.41 | 16.25 | 19.88 | 23.88 |0.0973 10.2443
Data rate:
MCS8
48 | 5240 57 57 15.40 | 15.89 | 18.66 | 22.66 |0.0735|0.1846
4 24 23
IEEE 38 | 5190 57 57 15.20 | 16.03 | 18.65 | 22.65 |0.0732]0.1839
802.11n
HT40
Data rate:
MCS8 46 | 5230 63 63 17.65 | 16.31 | 20.04 | 24.04 |0.1010 |0.2536
IEEE
802.11ac
VHT80 42 | 5210 57 57 11.99 | 10.64 | 14.38 | 18.38 |0.0274 10.0688
Data rate:
MCS8
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UNII-2a
P s d EIRP AV EIRP AV
. Freq. ower Set AV Power (dBm) | AV Total Total A UIEY Total DG Limit E.IRF
Config CH Power Power . Limit
(MHz) Power Power | (dBi) | (dBm)
Chain 0 | Chain 1 | Chain 0 | Chain 1| ©@BM) | gy (W) W) (dBm)

\EEE 52 5260 60 60 14.40 | 14.78 | 17.60 | 21.60 (0.0576 |0.1447

802.11a
Data rate:
6Mbps

56 5280 54 54 14.18 | 14.02 | 17.11 | 21.11 |0.0514 |0.1292

64 5320 54 54 14.46 | 13.81 | 17.16 | 21.16 (0.0520 [0.1305

IEEE 52 5260 57 57 15.68 | 14.17 | 18.00 | 22.00 (0.0631 [0.1585

802.11n
HT20 56 5280 57 57 15.07 | 15.80 | 18.46 | 22.46 (0.0702 [0.1762
Data rate:

MCS8 | 64 | 5320 | 57 57 | 15.78 | 14.06 | 18.01 | 22.01 |0.0633 |0.1590

IEEE 54 | 5270 | 63 63 | 17.66 | 16.31 | 20.05 | 24.05 |0.1011 |0.2540
802.11n

HT40

Data rate:
MCS8 62 5310 53 53 14.29 | 13.80 | 17.06 | 21.06 [0.0508 [0.1277

IEEE
802.11ac
VHT80 58 5290 a7 47 7.18 7.17 | 10.19 | 14.19 |0.0104 |0.0262
Data rate:
MCS8
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UNII-2c
EIRP AV EIRP AV
’ Freq. Power Set AVRoWerdBm) aviTatal Total AU Total DG Limit E.IRP
Config CH Power Power . Limit
(MHz) . . . ) dBm) Power w) Power | (dBi) | (dBm) (dBm)
Chain 0 | Chain 1 | Chain 0| Chain 1| ( (dBm) w)
IEEE 100 5500 58 58 17.29 | 15.62 | 19.55 | 23.55 |0.0901 [0.2262
802.1la. 116 5580 58 58 17.05 | 15.21 | 19.24 | 23.24 |0.0839 [0.2107
Data rate:
oz 140 5700 57 57 15.4 | 16.04 | 18.74 | 22.74 |0.0749 (0.1880
IEEE 100 5500 59 59 17.82 | 16.14 | 20.07 | 24.07 |0.1016 [0.2553
802.11n
HT20 116 5580 59 59 17.47 | 15.52 | 19.61 | 23.61 |0.0915 [0.2298
Data rate:
MCSO0 140 5700 57 57 145 | 15.81 | 18.21 | 22.21 |0.0663 [0.1665
4 24 30
IEEE 102 | 5510 | 55 55 | 1559 | 16.5 | 19.08 | 23.08 |0.0809 |0.2032
802.11n
HT40 110 5550 59 59 17.44 | 16.05 | 19.81 | 23.81 |0.0957 [0.2405
Data rate:
MCSO0 134 5670 59 59 17.12 | 15.57 | 19.42 | 23.42 |0.0876 [0.2200
IEEE
802.11ac
VHT80 106 5530 47 47 8.94 8.4 11.69 | 15.69 [0.0148 |0.0371
Data rate:
MCS8
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UNII-3
EIRP AV EIRP AV
. Freq. Power Set AR 0 Ul Total AV Total Total DG Limit
Config CH Power Power .
(MHz) . ) . . (dBm) Power w) Power (dBi) (dBm)
Chain 0 | Chain 1| Chain 0| Chain 1 (dBm) (W)
IEEE 149 | 5745 57 57 16.50 | 15.98 | 19.26 | 23.26 |0.0843]0.2117
802.11a. 157 | 5785 54 54 14.70 | 15.53 | 18.15 | 22.15 [ 0.0652]0.1639
Data rate:
6Mbps 165 | 5825 54 54 15.37 | 14.99 | 18.19 | 22.19 [0.0660]0.1657
IEEE 149 | 5745| 54 54 13.57 | 13.52 | 16.56 | 20.56 [0.0452(0.1136
802.11n
HT20 157 | 5785 54 54 1456 | 14.14 | 17.37 | 21.37 [0.0545]0.1369
Data rate:
MCSO 165 | 5825 54 54 15.23 | 14.80 | 18.03 | 22.03 [0.0635]0.1596 4 30
IEEE
802.11n 151 | 5755 62 62 17.34 | 16.27 | 19.85 | 23.85 [ 0.0966]0.2426
HT40
Datarate:| 159 [5795| 60 60 | 16.52 | 16.10 | 19.33 | 23.33 [0.08560.2150
MCSO
IEEE
802.11ac
VHT80 | 155 | 5775 63 63 13.55 | 13.35 | 16.46 | 20.46 |0.0443]0.1112
Data rate:
MCSO
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4.4POWER SPECTRAL DENSITY

4.4.1 Test Limit

According to 815.407 (a)(1), 15.407(a)(2) and 15.407(a)(3)

According to RSS-247 section 6.2.1.1, section 6.2.2.1, section 6.2.3.1 and section 6.2.4.1
UNII-1:

FCC: The maximum power spectral density shall not exceed 11 dBm in any 1 megahertz
band.

IC: The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0 MHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

UNII-2a and 2c:
The maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band.

If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi..

UNII-3:

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

X] Antenna not exceed 6 dBi : 11 dBm
UNII-1 Limit [ ] Antenna with DG greater than 6 dBi :
[Limit =11 — (DG — 6)]

X] Antenna not exceed 6 dBi : 11 dBm
UNII-2a Limit [ ] Antenna with DG greater than 6 dBi :
[Limit =11 — (DG — 6)]

X] Antenna not exceed 6 dBi : 11 dBm
UNII-2¢ Limit [ ] Antenna with DG greater than 6 dBi :
[Limit = 11 — (DG — 6)]

X] Antenna not exceed 6 dBi : 30 dBm
UNII-3 Limit [ ] Antenna with DG greater than 6 dBi :
[Limit =30 — (DG — 6)]
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4.4.2 Test Procedure
Test method Refer as KDB 789033 D02

1.
2.
3.

The EUT RF output connected to the spectrum analyzer by RF cable.
Setting maximum power transmit of EUT

UNII-1, UNII-2a and UNII-2c, SA set RBW = 1MHz, VBW = 3MHz and Detector =
RMS, to measurement Power Density.

UNII-3, SA set RBW =500kHz, VBW = 2MHz and Detector = RMS, to measurement
Power Density

The path loss and Duty Factor were compensated to the results for each
measurement by SA.

Mark the maximum level.
Measure and record the result of power spectral density. in the test report.

4.4.3 Test Setup

Spectrum

EUT
Analyzer
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4.4.4 Test Result
UNII-1 5150-5250 MHz
Test mode: IEEE 802.11a mode
Frequenc Chain 0 Chain 1 Total EIRP Total FCC IC
Channel (&HZ) Y1 ppsD PPSD PPSD PPSD Limit Limit
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Low 5180 0.094 0.22 3.17 7.17
Mid 5220 -0.058 0.032 3.00 7.00 11 10
High 5240 -0.403 0.315 2.98 6.98
Test mode: IEEE 802.11n HT20 mode
Frequenc Chain 0 Chain 1 Total EIRP Total FCC IC
Channel (ﬁ/le) y PPSD PPSD PPSD PPSD Limit Limit
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Low 5180 -0.137 -0.17 2.86 6.86
Mid 5220 -0.425 -0.138 2.73 6.73 11 10
High 5240 -0.648 -0.059 2.67 6.67
Test mode: IEEE 802.11n HT40 mode
Frequenc Chain 0 Chain 1 Total EIRP Total FCC IC
Channel (ﬁ/le) Y| ppsD PPSD PPSD PPSD Limit Limit
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Low 5190 -3.796 -3.596 -0.68 3.32
11 10
High 5230 -3.397 -3.317 -0.35 3.65
Test mode: IEEE 802.11ac VHT80 mode
Frequenc Chain 0 Chain 1 Total EIRP Total FCC IC
Channel (ﬁ/le) y PPSD PPSD PPSD PPSD Limit Limit
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Low 5210 -5.884 -5.565 271 1.29 11 10
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UNII-2a 5250-5350 MHz
Test mode: IEEE 802.11a mode
Frequenc Chain 0 Chain 1 Total Limit
Channel (l(\q/IHz) y PPSD PPSD PPSD (dBm)
(dBm) (dBm) (dBm)
Low 5260 0.015 0.277 3.16
Mid 5280 -0.763 0.299 2.81 11
High 5320 -0.432 0.374 3.00
Test mode: IEEE 802.11n HT20 mode
Frequenc Chain O Chain 1 Total L
Channel (ﬁ/le) y PPSD PPSD PPSD @Bm)
(dBm) (dBm) (dBm)
Low 5260 -0.622 0.16 2.80
Mid 5280 -0.903 -0.277 2.43 11
High 5320 -1.018 -7.081 -0.06
Test mode: IEEE 802.11n HT40 mode
Frequenc Chain 0 Chain 1 Total Limit
Channel (ﬁ/le) y PPSD PPSD PPSD @Bm)
(dBm) (dBm) (dBm)
Low 5270 -4.06 -3.258 -0.63 11
High 5310 -4.251 -3.161 -0.66
Test mode: IEEE 802.11ac VHT80 mode
Frequenc Chain 0 Chain 1 Total Limit
Channel (EAHZ) y PPSD PPSD PPSD @Bm)
(dBm) (dBm) (dBm)
Mid 5290 -6.26 -5.641 -2.93 11
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UNII-2¢c 5470-5725 MHz
Test mode: IEEE 802.11a mode
Frequenc Chain 0 Chain 1 Total Limit
Channel (l(\q/IHz) y PPSD PPSD PPSD (dBm)
(dBm) (dBm) (dBm)
Low 5500 -0.368 1.00 3.38
Mid 5580 -0.063 0.41 3.19 11
High 5700 -0.434 0.241 2.93
Test mode: IEEE 802.11n HT20 mode
Frequenc Chain 0 Chain 1 Total L
Channel (ﬁ/le) y PPSD PPSD PPSD @Bm)
(dBm) (dBm) (dBm)
Low 5500 -0.672 0.8 3.14
Mid 5580 -0.166 0.021 2.94 11
High 5700 -1.654 0.107 2.33
Test mode: IEEE 802.11n HT40 mode
Frequenc Chain 0 Chain 1 Total Limit
Channel (ﬁ/le) y PPSD PPSD PPSD @Bm)
(dBm) (dBm) (dBm)
Low 5510 -3.639 -2.97 -0.28
Mid 5550 -3.298 -2.316 0.23 11
High 5670 -4.639 -4.525 -1.57
Test mode: IEEE 802.11ac VHT80 mode
Frequenc Chain 0 Chain 1 Total Limit
Channel (ﬁ/le) y PPSD PPSD PPSD @Bm)
(dBm) (dBm) (dBm)
Low 5530 -4.694 -3.623 -1.12 11
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UNII-3 5725-5825 MHz
Test mode: IEEE 802.11a mode
Frequenc Chain O Chain 1 Total Limit
Channel (I(\:{/IHZ) y PPSD PPSD PPSD (dBm)
(dBm) (dBm) (dBm)
Low 5745 -4.318 -3.294 -0.77
Mid 5785 -4.517 -2.995 -0.68 30
High 5825 -4.733 -2.733 -0.61
Test mode: IEEE 802.11n HT20 mode
Frequenc Chain O Chain 1 Total it
Channel (&HZ) y PPSD PPSD PPSD @Bm)
(dBm) (dBm) (dBm)
Low 5745 -5.524 -3.128 -1.15
Mid 5785 -5.501 -2.624 -0.82 30
High 5825 -6.159 -3.126 -1.37
Test mode: IEEE 802.11n HT40 mode
Frequenc Chain 0 Chain 1 Total Limit
Channel quency PPSD PPSD PPSD
(MHz) (dBm)
(dBm) (dBm) (dBm)
Low 5755 -7.865 -6.381 -4.05 20
High 5795 -8.288 -5.985 -3.98
Test mode: IEEE 802.11ac VHT80 mode
Frequenc Chain 0 Chain 1 Total Limit
Channel quency PPSD PPSD PPSD
(MHz) (dBm)
(dBm) (dBm) (dBm)
Mid 5775 -10.894 -7.981 -6.19 30
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Test Data

UNII-1 IEEE 802.11a mode- chain 0
Low CH Mid CH

Ref Lyl Offsat 10.50 0B 13 ETI Ref Lyl Offsat 10.50 0B
Scal/Div 10 88 Ref Level B Scal/Div 10 88 Ref Level B

#Video BW 3,0 MHz 5 iz 5 #Video BW 3,0 MHz

Ref Lyl Offset 10.50 dB
Ref Level B

#ideo BW 3,0 MKz
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UNII-1 IEEE 802.11n HT20 mode- chain 0
Low CH Mid CH

0 Of  Freamp r X .
Freq Rl It {5} Gain. Low . b ol s i) {8 n Low
NFE: O 5 Track: 0 v 5 Tak: Off

Rof Lvl Ofsat 10,50 6B Mkri 2.1 £ Raf Lyl Offsat
ScalelDiy 10 08 Ref Level 30.50 dBm ScaiDNy 10 08 13

#Video BW 1.0 MHz g r [Start 519500 GHz #ideo BW 3.0 MKz
[#Res BW 1.0 MHz

9 |2

Rof Lvl Offsat 10.50 dB
Scale/Div 10 d8 Ref Level 30.50 dBm

#Video BW 3.0 MHz

This document cannot be reproduced except in full, without prior written approval of the Company. A #;45 >

P R AT -



SGS . CESRF

Report No.: T200416C04-RP2 Rev.. 02

UNII-1 IEEE 802.11n HT40 mode- chain O
Low CH High CH

[Spectrum Analjzer 1
[Sweph SA
KEYSIGHT lnput &=

Cane o
q Ral It
IFE: Of

N 50 Track 0

1 Spoxtrom g Rof Lyl Offsat 10.50 B Rof Lyl Cofaet 10.50 98
ScaluDv 10 6B Ref Level 30.50 dBm 0 Ref Level 30.50 dBm

Start 5,14000 GHz #ideo BW 3.0 MHz o 0 o Start 515000 GHz #¥ideo BW 3.0 MHz
#ies BW 1.0 MHz s BW 1.0

o0 l?

UNII-1 IEEE 802.11ac VHT80 mode- chain O
Low CH

[Spectnm,

[Swept B4
#Atln 3006 2 g Tope: Lo Power |
Preamp Off 0 Trig: Fraa Fun

1 Spactum Rof Lvl Offset 10.50 dB

Scale/Div 10 08 Ref Level 30.50 dBm

#Video BW 3.0 MHz

FATEEHTE - oI -
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Test Data

UNII-2a IEEE 802.11a mode- chain O
Low CH Mid CH

+

Input .50 0 0 PNO: Fast g Type
Gate O Trg: Free Run

Comscons: Off
Freq Ref: It {5)
NFE Off

Raf Lvl Offsat 1050 6B 13 g Ref Lvi Cffset 10.50 d8
Scale/DIv 10 08 Ref Lavel 30.50 B JDh Ref Lovel 30.50 dBm

#\ideo BW 3,0 MHz 500 GHz . #ideo BW 3.0 MHz ‘Span 50.00 MHz)

Rief Lvi Offset 10.50 dB
Scale/Div 10 08 Ref Level IBm

#Vidao BW 3.0 MKz

13AM | &
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UNII-2a IEEE 802.11n HT20 mode- chain O
Low CH Mid CH

: 1 0 Ay Type
o of  Preamg I 9 B 0 Tng: Frae Run
Freq Rl It {5} Gain. Low
NFE: Off Sq Track: 0

Rnf Lyl Offsot 10.50 0B UL g Ref Lyl Offset 10.50 8
SealeiDly 10 8 Ref Level 30.50 dBm i Ref Level 30.50 dBm

#ideo BW 3.0 MHz - a . #Video BW 3.0 MHz Span 50.00 MH;
Sweep 1.00 ms {1001 pts]

HAZIAM =

Rof Lvi Offsat 10.50 0B
Scale/Div 10 08 Ref Level 30.50 dBm

#Vidoo BW 1.0 MHz
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UNII-2a IEEE 802.11n

HT40 mode-chain 0

Low CH

High CH

Spactrum Anaiyzer 1
Shept SA
KEYSIGHT Input =

Scal/Div 10 88

Start 522000 GHz
#Res BW 1.0 WHz

Ref Lyl Offset 10.50 dB
Ref Lavel 30.50 dBm

#Video BW 3,0 MHz

Spactnum Analyzer 1 +
Swept SA
KEYSIGHT Inpu F& Inge

(ru]

I Ref Lyl Offset 10.50 08
Seal/Div 10 8 Ref Lavel 30.50 dBm

Start 526000 GHz #Video BW 3,0 MHz

#Res BW 1.0 WHz

g5l 7"

VHT80 mode- chain 0

Low CH

cale/Div 10 dB

IF Gain L
S Track: O

Ref Lyl Offset 10.50 dB
Ref Level B

#ideo BW 3,0 MKz
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Test Data

UNII-2c IEEE 802.11a mode- chain O
Low CH Mid CH

Ref Lyl Offset 10,50 d8 Mkr1 5 Ref Lyl Offset 10,50 d8
Ref Level dBm d 0 Ref Level

#Vidao BW 3.0 MKz 2 #Vidao BW 3.0 MKz

Spectnum Aralyzer |
Swept SA

13pucum Ref Lyl Gffsat 10.50 dB
Scale/Div 10 08 Ref Level Bm

Start 5 67500 GHz #Video BW 3.0 MHz
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UNII-2¢c IEEE 802.11n HT20 mode- chain O

Low CH

Mid CH

0 Of  Freamp
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